/N

Mounting Dream

INSTALLATION INSTRUCTION

[((

MODEL: MD5401

@® Please read this instruction carefully before installation.
@ Weight capacity: 5 kg (11 lbs).

(A6)



(TUS| WARNING! )

Safety Warning: Thank you for choosing Mounting Dream Speaker stand. For safe application of
model MD5401, and preventing yourself or others from danger or property loss, please read through
this manual before use. If you do not understand these instructions or have any doubt over safety of
installation, please contact qualified contractor or Mounting Dream customer service. Please check
carefully before assembly to ensure no parts missed or damaged. Our customer service representative
will assist you timely in installation to solve the issue of parts shortage or damage. Replacement parts
purchased through authorized distributor will be delivered to your door. Please do not use defective
parts. Incorrect installation may result in product damage or body injury. Do not apply this product to
any purpose not indicated by Mounting Dream. We shall bear no responsibility for any damage or
injury resulted from incorrect installation, incorrect assembly or misuse.

- J
//FR AVERTISSEMENT! )

Avertissement de sécurité: Merci d'avoir choisi de montage support de réve Président. Pour une application
sre de modéle MD5401, et vous-méme ou d'autres personnes prévenir du danger ou perte de biens, s'il vous
plait lire ce manuel avant de I'utiliser. Si vous ne comprenez pas ces instructions ou avoir le moindre doute sur
la sécurité de l'installation, s'il vous plait contacter entrepreneur qualifi€ ou montage service a la clientéle de
réve. S'il vous plait vérifier attentivement avant le montage afin d'assurer qu'aucune des parties manqués ou
endommageés. Notre représentant du service client vous répondra en temps opportun dans l'installation pour
résoudre la question de la pénurie de piéces ou de dommages. Les piéces de rechange achetées par le
distributeur agréé seront livrés a votre porte. S'il vous plait ne pas utiliser les pieces défectueuses. Une
mauvaise installation peut entrainer des dommages matériels ou corporels du corps. Ne pas appliquer ce
produit a des fins non indiqué par Dream montage. Nous porterons aucune responsabilité pour tout dommage
ou blessure abouti @ une mauvaise installation, I'assemblage ou une utilisation incorrecte.

- J
~

(/ES ADVERTENCIA!

Seguridad Advertencia: jGracias por elegir el montaje soporte suefio altavoz ti. Para la aplicacién segura de
modelo MD5401, y prevenir a si mismo oa otros de peligro o pérdida de propiedad, por favor lea este manual
antes de usar. Si no entiende estas instrucciones o si tiene alguna duda sobre la seguridad de la instalacion,
por favor pongase en contacto con el contratista calificado o montaje de servicio al cliente Suefo. Por favor,
revise cuidadosamente antes del montaje para asegurar sin piezas perdidas o dafiadas. Nuestro representante
de servicio al cliente le ayudara a tiempo en la instalacion para resolver el problema de la escasez o dafo
partes. Los repuestos comprados a través de distribuidores autorizados seran entregados a su puerta. Por
favor, no utilice piezas defectuosas. La instalacion incorrecta puede causar dafios o lesiones cuerpo. No
aplique este producto a cualquier propésito no indicado por montaje suefio. Vamos a tener ningun tipo de
responsabilidad por los dafios o lesiones causados por una incorrecta instalacion, montaje incorrecto o mal
uso.

- J
/CN A )
A O s A AR A . N R AR FIMDB401 8 S 8, T & e A
B IE fa S BT LB =2 45, AR R RS AT 40 B2 s M, o SRS AN B X e 0 B B 2 2R 1)
GAEVEEARMEE R, EEHEA TR SRS TSP IMAE P IRSHECR . HIEANETaa e
AR Z A Todh D Bl b, FRATHIE P IR SSAAR SR NS 1 2228 n @ se (e v B, DA s Z44
[/ Bk [ 0] 8, 38 I AR AL R T P2 i I B e R B RE T B, D20 F A SRR
E, IEANIEWT] e SE MR EE R E A . UIZPE A= T2 AR R R
PR E B, AR T23EANEM. ERCA IR EE A 2908 B 7= s 38 F0 S AR 5z 45 A
\JRIAEN 5T -




@ Installation tools (Not Included) :

® Gifts:

Mounting Dream

Velcro cable tie

Band tape
2m Screwdriver 1/8" Electrodrill 4pcs

® Part list:
4 4 N 7 I

A--Base B--Fixed tube C--Adjusting tube

2 pcs 2 pcs 2 pcs

- P J P J P Y,
4 N

D--Connecting tube

2 pcs

- P Y,

@® Hardware for stand assembly

[

O

I12--Washer

I1--Horizontal bar

13--Nut

4.

0

.

H--M6X12 bolt 2pcs

I--2 sets

J--Speaker attachment
unit 2pcs

K--Knob screw
2pcs

® Hardware for speaker assembly

-~ N
L--M4X30 bolt M--M5X30 bolt N--M6X30 bolt 0O--M6X16 key
4pcs 4pcs 4pcs hole bolt 2pcs
_ p p p p W,
-~ N
| ]
P--M5/M4 Q--M6 washer R--M5/M4 S--Plastic washer
N washer 4pcs 4pcs spacer 4pcs 4pcs )

@




/

Step 1 Attach fixed tube (B) to base (A), assemble adjusting tube (C) to

connecting tube (D) by loosen/tighten the plastic nut (Figure 1). Then
attach the assembled unit to fixed tube (B) by fastening

knob screw (K) (Figure 2). = T

J

Figure 1 Figure 2

\

\
4 Step 2 Insert the Speaker attachment unit (J) into the adjusting tube (C)
and fasten it by bolt (H) (Figure 3). 4
H
Jﬁ\fc ﬁ%
[ ]
== ==

s. s‘ Q

\ Figure 3

AN

® \.



Step 3 Attach speaker to assembled stand

Option 1: Speaker installation hole distance is below

166mm/6.5in from the bottom
/According to your speaker's installation hole, choose bolt L/M/N, spacer (R)
and plastic washer (S) ( as Figure 4 and Figure 5 shows) to attach it . Then plug
the wires.

For inset hole: Use
bolt L/M/N and
spacer (R) to attach.
washer (S) to attach.

For screw hole on flat
e panel: Use bolt L/M/N ,
ﬂ%\ spacer (R) and plastic
|
\

L/M/N

~

Figure 4 Figure 5
Option 2: Speaker with a key hole
/Attach key hole bolt (O) to the assembled iron wire with plastic )

washer (S) and nut (13).




Place speaker on connection base with key hole bolt (O) inserted in the key A
hole, then tighten the round nut (13) and plug the wires.

Wire

oY
[(( G
FoY
(et

§ ~ ~

J
Option 3: Speaker with two paralled installation holes
/Assemble horizontal bar (11) to the assembled iron wire with washer (12) )
and nut (13).
G
\\\ @
]
%
\

® \



4 According to your speaker's installation holes, choose bolt L/M/N, plastic )
washer (S) ,washer P/Q and spacer (R) ( as shows in Figure 6, Figure 7,
Figure 8, Figure 9 ) to attach it. Then plug the wires.

For screw holes on flat For inset holes: Use
panel: Use bolt L/IM/N , bolt L/M/N, washer P/Q
spacer (R) and plastic and spacer (R) to attach.
washer (S) to attach.

L/M
Figure 8
L/M
Figure 6
N N
Figure 7 Figure 9

“N _/
Option 4: Speaker with a wooden base and has no installation

holes at all.
/Use wood screws (NOT provided in the package) to mount the speaker. Mark
holes on bottom of speaker and drill holes, attach speaker onto speaker stand.

~

Screwdriver
Electrodrill

©
N



/Height adjustment: )
Adjust speaker stand to desired height by unscrewing and extending adjusting
tube(C).

A\
d ==

_ N\ y

\
Product dimensions:
- |
166mm o
MAX: 1222mm (48")
MIN:902mm(35.5")
[ ]
NN N\
281mm
\_ J






